SPORTON LAB.

FCC RF Test Report Report No. : FG480204B

LTE Band 2 / 20MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

Date: 27.AUG.2024 03:37.48

Date: 27.AUG 2024 03.47:48

mE ] S um mv:
Ref Level 30.00 dBm  Offset 14,50 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 14.50 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr [@1 avoPwr
Limit §heck PAES | SPURIGHIE GHEEKARS_ PARS
d 3 3 ABS Line SPURIOUS_LINE_ABS. PAS!
20 ghine _FPURIOUS }INE_ABS nu 20 dhine s {_
10 dBm J \ 10 dBm ,
0 dB T 1 0 dem {
-10 dBm lr t -10 dBm [
SPURIOUS_LINE_ABS [ l\r[ /.f
20 dem 1 20 dim
-30 dBm j'-l \ -30 dem
40 dem "i Y -40 dem f
— A " JV e
-50 dem e -50 dBm
s LSNPSR RSP I VU " — NPT SPPII SUSVISTAR I PP SPRITAPR S
=60 cBm; -60 dem:
Start 1.84 GHz 3003 pts Stop 1.87 GHz | (| Start 1.89 GHz 3003 pts Stop 1.92 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Ppowerabs | aLimit || Rangelow | Rangeup | RBW | Frequency | pPowerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 1,84893 GHz -33.65 dém -20.65 d& 1.890 Ghz 1.910 Ghz 100.000 kHz 1.00891 GHz 20.68 dbrm -0.12 d&
1,849 GHz 1.850 GHz 200.000 kHz 184998 GHz -23.44 dém -10.44 dB 1010 GHz Ta11 ane 200,000 kHz 191001 GHz 22.97 dBm 997 dB
1.850 GHz 1.870 GHz 100.000 kHz 1.85109 GHz 20.54 dBm -0.46 d& 1.511 GHz 1.520 GHz 1.000 MHz 1.91102 GHz -34.77 dbm -21.77 dB
S
T
I - N T

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

)

Date: 27 AUG 2024 03:40-03

i

Date: 27 AUG 2024 0350:04

ﬂé}' Sp um
Ref Level 30.00 dBm  Offset 14,50 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 14.50 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PAES | SPURIGHE GHEEKABS PABS
1 5 5 ABS Line SPURIOUS, INE_ABS PASS
20 ghine —BPURIOUS_LINE_ABS PABS JL
10 dBm 10 dBm
0ds o . 0 dgme®
-10 dem | \ —IJ:IBW ‘
SPURIOUS_LINE_ABS J 1 ‘
-20 dem t L -2q dBm t
et WP I e
dem
L A Py e
-40 dam 40 dem
-50 dBm -50 dBm
-60 dBm -60 dem
Start 1.84 GHz 3003 pts Stop 1.87 GHz Start 1.89 GHz 3003 pts Stop 1.92 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency |__Powerabs | Alimit__| Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.840 Gz 1.849 GHz 1.000 MHz 184868 GHz -23.68 dem -10.63 d& 1.890 Ghz 1.910 Ghz 100.000 kHz 1.80199 GHz 1.00 dbm -28.91 dB
1.849 GHz 1.860 GHz 200,000 kHz 1.84588 GHz ~27.70 dbm -14.70 d& 1.910 GHz 1.911 GHz 200,000 kHz 1.91005 GHz -28.53 dBm -15.53 dB
1.0°0 GHz 1.570 GHz 100.000 kHz 186785 GHz 1.29 dBm -26.71 d& 1.911 GHz 1.920 GHz 1.000 MHz 1.91104 GHz -24.03 dBm -11.03 dB
Y

Sporton International Inc. (ShenzZhen)

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : WYPH700B

Page Number

1 A31 of A252




SPORTON LAB.

FCC RF Test Report

Report No. : FG480204B

LTE Band 2/ 20MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Date: 27.AUG.2024 03:38:32

ﬂé}' =] um
Ref Level 30.00 dBm  Offset 14.50 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 14,50 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [®1 dvgPwr
Limit ¢heck pabs | SPUERIGUECHNEKABS PABS
| 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghilie ~FPURIOUS_LINE_ABS ﬂu 20 dkine S ﬂ
10 dBm J \ 10dem / \
0dB 0 dem
[ I / !
-10 d8m LL -10 dBm L
SPURIOUS_LINE_ABS rJ ‘I j \4
-20 dem -20 dBm
-30 dBm B -30 dBm hﬁ
_40 dem | T" . I“J \ 40 dBm .:[’ L }
N e = Jf“ et " sk
-50 dam e -50 dem
PP P S I SRS AU - VSIS NS P VI P Y W A
-60 dBm -60 dBm
Start 1.84 GHz 3003 pts Stop 1.87 GHz Start 1.89 GHz 3003 pts StOE 1.92 GHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs |  ALimit Rangelow | Rangeup | RBW | Fraquency | __Powerabs | ALimit
1.840 GHz 1.848 GHz 1.000 MHz 1.84588 GHz -33.25 d&m -20.25 d8 1.890 GHz 1.910 GHz 100.000 kHz 1.90893 GHz 20.10 dém -5.90 d&
1.843 GHz 1.850 GHz 200.000 kHz 1.84996 GHz -24.60 dBm -11.60 dB 1.910 GHz 1.911 GHz 200,000 kHz 1.91001 GHz -24.00 dBm ~11.90 dB
1,850 GHz 1.870 GHz 100.000 kHz 185109 GHz 20.23 dBm -9.77 d& 1.911 GHz 1.520 GHz 1,000 MHz 1.91105 GHz -35.54 dBm -22.54 dB
e ——
T
i - i t Ve

Date: 27.AUG 2024 03.48:33

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 27 AUG 2024 03:40:45

ﬂé}' Sp um
Ref Level 30.00 dBm  Offset 14,50 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 14.50 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PAES | SPURIGHE GHEEKABS PABS
1 5 5 ABS Line SPURIOUS, INE_ABS PASS
20 ghine —BPURIOUS_LINE_ABS PABS JL
10 dBm 10 dBm
0d INNWMV.M{“ e \ 0 dim v T JWWN—’\
-10 dem 71% dBm
SPURIOUS_LINE_ABS J } \
-20 dem -2q dBm
-t \ -
-30 dem dem
M Py \-M Ww

-40 dam 40 dem
-50 dBm -50 dBm
-60 dBm -60 dem
Start 1.84 GHz 3003 pts Stop 1.87 GHz Start 1.89 GHz 3003 pts Stop 1.92 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Ppowerabs |  aLimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit

1.840 Gz 1.849 GHz 1.000 MHz 184900 GHz -26.06 dem -13.06 d& 1.890 Ghz 1.910 Ghz 100.000 kHz 1.80179 GHz -0.05 dem -30.05 dB

1.849 GHz 1.850 GHz 200.000 kiz 1.84857 GHz -30.37 dam -17.37 d8 1.010 GHz 1.911 GHz 200.000 kHz 1.91002 GHz -31.30 dBm -18.30 de

1.850 GHz 1.870 GHz 100.000 kHz 1.86763 GHz -0.08 dém -30.08 di 1.911 GHz 1.920 GHz 1.000 MHz 1.91119 GHz -27.37 dBm -14.37 dB

Y
I 1 P

Date: 27 AUG 2024 0350:50

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : WYPH700B

Page Number 1 A32 of A252




SPORTON LAB.

FCC RF Test Report

Report No. : FG480204B

LTE Band 2 / 20MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Date: 27.AUG.2024 03:39:17

ﬂé}' =] um
Ref Level 30.00 dBm  Offset 14.50 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 14,50 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit Fheck PABS | SPURIGIECHNEKARS PAES
3 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghine —FPURIOUS_|INE_ABS Hu 20 gbine 5 WI
10 dem h 10 dBm: } ‘\
0dB T 0 dem [ 1
[ [\
-10 dBm 1 -10 dBm.
SPURIOUS_LINE_ABS r‘ Pj \
-20 dBm (J -20 dBm
.30 dem i -30 dBm v
40 dem ‘M 40 dBm i l"‘
) N \j\ —7 Wi
-50 dam .y -50 dem 'f
LS AN IO W S9Y FON WSV WONPUVNPTY WEVEIVPY ||| SRRRSUTRR AU SR A, PRI S S Y
-60 dBm -60 dBm
Start 1.84 GHz 3003 pts Stop 1.87 GHz Start 1.89 GHz 3003 pts StoE 1.92 GHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit

1.840 GHz 1.849 GHz 1.000 MHz 1.84884 GHz -36.03 d&m -23.63 d8 1.890 GHz 1.810 GHz 100.000 kHz 1.90891 GHz 18.71 dBm -11.29 dB

1.849 GHz 1.850 GHz 200,000 kHz 1.84997 GHz -26.42 dBm -13.42 dB 1,010 GHz 1.911 GHz 200,000 kHz 1.91000 GHz -26.14 dBm -13.14 dB

1.850 GHz 1.870 GHz 100,000 kHz 1,85111 GHz 19.07 dBm -10.93 dB 1.911 GHz 1.920 GHz 1,000 MHz 1.91102 GHz -35.96 dbm -22.96 dB

e ——
Y
i - i t Ve

Date: 27.AUG 2024 034919

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 30.00 dBm  Offset 14.50 dB

SGL Count 100/100

Mode Auto Sweep

Sp

um

Ref Level 20,00 dém  Offset 14.50 db
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr (@1 AvgPwr
Limit §heck PAES | SPURIGHE GHEEKABS PABS
. . ' abs Line _§PURIOUS_|LINE_ABS, PABS
20 ghine —BPURIOUS_LINE_ABS PABS 20 ch?
10 dBm 10 dBm
ode 0 dey -
rN- APVPRIIETH SNSRI MR N SIS ey S PP A e g P A o PP N Y PPV ﬁ
-10 dem 71% dBm
SPURIOUS_LINE_ABS [ \ l
-20 dem } k 20 dBm
' \
-30 dBm m . “Llwh/ T —zﬁ dBm L ¥
"0 dem “40 dem L") ol
-50 dem -50 dem
-60 dem -60 dem
Start 1.84 GHz 3003 pts Stop 1.87 GHz Start 1.89 GHz 3003 pts Stop 1.92 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Ppowerabs |  aLimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
1.840 Gz 1.849 GHz 1.000 MHz 184885 GHz -29.56 dem -16.56 d& 1.890 Ghz 1.910 Ghz 100.000 kHz 1.80628 GHz -0.67 dBm -30.87 dB
1.849 GHz 1.860 GHz 200,000 kHz 1.84558 GHz -34.34 dbm -21.34.d8 1.910 GHz 1.911 GHz 200,000 kHz 1.91002 GHz -34.86 dBm -21.86 dB
1.0°0 GHz 1.570 GHz 100.000 kHz 186705 GHz -0.93 dBm -30.03 dB& 1.911 GHz 1.920 GHz 1.000 MHz 1.91196 GHz -30.64 dBm -17.64 dB

]" 1

Date: 27 AUG 2024 03:41:34

i

Date: 27 AUG 2024 0351:36

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : WYPH700B

Page Number : A33 of A252




SPORTON LAB.

FCC RF Test Report

Report No. : FG480204B

Conducted Spurious Emission

LTE Band 2/ 1.4MHz

P v P v
Ref Level 0.00 dém  Offset 14.50 dB Mode Auto Sweep Ref Level 0,00 dBm  Offset 14,50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 AvgPwr
PARS Limit PARS
INE_ABS PARS 10 déRe INE_ABS PABS
SPURIOUS_LINE_ABS
20 dBm
-30 dBm
-40 dBm
.
| PP, ||| I el imned
- S e e ] ot ", - e -- e
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 905.22989 MHz -53.52 dBm -40.52 dB 30,000 MHz 1,000 GHz 1.000 MHz 893.59570 MHz -53.68 dBm -40.68 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.83979 GHz -54.14 dBm -41.14 dB 1.000 GHz 1,840 GHz 1.000 MHz 1.77682 GHz -54.36 dBm -41.36 d&
1,920 GHz 3,000 GHz 1.000 MHz 2.94116 GHz -53,76 dBm -40.76 dB 1,920 GHz 2,000 GHz 1.000 MHz 2.06707 GHz -53.56 dBm -40.66 dB
3.000 GHz 2.000 GHz 1.000 MHz 3.70068 GHz -43.55 dbm -30.55 dB 3.000 GHz 2,000 GHz 1.000 MHz 3.7591% GHz -43.24 dBm -30.24 db
9.000 GHz 13.000 GHz 1.000 MHz 12.72578 GHz -50.60 dBm -37.60 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.74628 GHz -50.63 dBm -37.63 dB
13.000 GHz 19,500 GHz 1.000 MHz 19.49825 GHz -45.50 dBm -32,59 dB 13.000 GHz 19,500 GHz 1.000 MHz 192.49675 GHz -45.22 dBm -32.22 d&
— —_— = ~ —_— =
L JL ) L JL J
Date: 27.AUG 2024 02:23.01 Date: 27.AUG.2024 02:26:42

Highest Channel / QPSK

Spectrum n\:_?
Ref Level 0.00 dém  Offset 14.50 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit ¢heck PABS
10 AB I10LS NE_ABS PARS
| SPURIOUS_LINE_ABS _
-20 dém
-30 dém
-40 dBém
-50 dB - — ‘--“"‘J
» ot Aaatd -
-60 dB
=70 dBs
-90 dém
-90 dém
Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 918,80310 MHz -53,58 dBm -40.58 d&
1.000 GHz 1.840 GHz 1.000 MHz 1.70294 GHz -54.23 dém -41.23 dB
1.920 GHz 3.000 GHz 1.000 MHz 2.97499 GHz -53.63 dém -40.63 d&
3.000 GHz 9.000 GHz 1.000 MHz 3.81768 GHz -43.42 dBm -30.42 dB
9.000 GHz 13,000 GHz 1.000 MHz 12,78828 GHz -50.66 dBm -37.66 dB
13.000 GHz 19,500 GHz 1.000 MHz 19.49975 GHz -45.63 dBm -32.63 d&
il
JL J -

Date: 27 AUG 2024 02:31:42

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : WYPH700B

Page Number 1 A34 of A252



SPORTON LAB.

FCC RF Test Report

Report No. : FG480204B

LTE Band 2 / 3MHz

n = pe
Ref Level 0.00 dém  Offset 14.50 dB Mode Auto Sweep Ref Level 0,00 dBm  Offset 14,50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit rwrk PARS Limit (33
-10 ddfte—HBURIOUS | INE_ARS PARS 10 déRe INE_ABS P
SPURIOUS_ LINE_AB5 SPURIOUS
20 d8 20 dBm
30 d8 -30 dBm
40 de -40 dBm
.
o ! . adiommad ([l <o com . PO PO,
I .- S T —— T
-60 dBm
-70 dBm
-80 dBm
-00 der -90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 1.000 GHz 1.000 MHz 952.73613 MHz -53.58 dBm -40.58 dB 30,000 MHz 1,000 GHz 1.000 MHz 945,94953 MHz -53.45 dBm -40.45 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.83769 GHz -53.71 dBm -40.71 dB 1.000 GHz 1,840 GHz 1.000 MHz 1.71805 GHz -54.41 dBm -41.41 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.98578 GHz -53,61 dBm -40.61 dB 1,920 GHz 2,000 GHz 1.000 MHz 2.04548 GHz -53.49 dBm -40.49 dB
3.000 GHz 5.000 GHz 1.000 MHz 3.70068 GHz -44.05 dBm -31.05 dB 3.000 GHz 2,000 GHz 1.000 MHz 3.75769 GHz -43.33 dBm -30.33 db
9.000 GHz 13.000 GHz 1.000 MHz 12.70529 GHz -50.68 dBm -37.68 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.71379 GHz -50.72 dBm -37.72 dB
13.000 GHz 19,500 GHz 1.000 MHz 19.49825 GHz -45.52 dBm -32,52 dB 13.000 GHz 19,500 GHz 1.000 MHz 19.49125 GHz -45.36 dBm -32.36 di
—_— —
{ ) J ¢ 2 ( I ] U g
Date: 27.ALIG 2024 023857 Date: 27.AUG.2024 02:42:38

Highest Channel / QPSK

Date: 27 AUG 2024 02:49:55

Spectrum n‘:_?
Ref Level 0.00 dém  Offset 14.50 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit ¢heck PABS
10 AB I10LS NE_ABS PARS
| SPURIOUS_LINE_ABS _
-20 dém
-30 dém
-40 dBém
-50 dB W P A .._._n)
| Py s st o ~ e
-60 dB
=70 dBs
-90 dém
-90 dém
Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs |
30.000 MHz 1,000 GHz 1.000 MHz 901,83658 MHz -53,52 dBm
1.000 GHz 1.840 GHz 1.000 MHz 1.76843 GHz -54.34 dBm
1.920 GHz 3.000 GHz 1.000 MHz 2,93828 GHz -53.61 dém -40.61 dB
3.000 GHz 9.000 GHz 1.000 MHz 3.81518 GHz -44.35 dim -31.35 dB
9.000 GHz 13,000 GHz 1.000 MHz 12,78078 GHz -50,55 dBm -37.55 dB
13.000 GHz 19,500 GHz 1.000 MHz 19.49975 GHz -45.33 dém -32.33 d&
7 —
JL J L

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : WYPH700B

Page Number

1 A35 of A252



SPORTON LAB.

FCC RF Test Report

Report No. : FG480204B

LTE Band 2 / 5MHz

P v P v
Ref Level 0,00 dém  Offset 14.50 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 14,50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 AvgPwr
PARS Limit PARS
INE_ARS PARS _10 ddBi INE_ARS PARS
SPURIOUS_LINE_ABS
-20 dBm
-30 dBm
-40 dBm -
! PO, | o mnad
NP e S — e A J—— s we—— et
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Range Law Range Up | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 1,000 GHz 1.000 MHz 906.19940 MHz -53.67 dBm —40.67 dB 30,000 MHz 1,000 GHz 1.000 MHz 860.14743 MHz -53.51 dém -40.51 d&
1.000 GHz 1.840 GHz 1.000 MHz 1.83853 GHz -54.32 dBm -41.32 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.76633 GHz -54.26 dBm -41.26 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.98075 GHz -53,60 dBm -40,60 dB 1,920 GHz 3,000 GHz 1.000 MHz 2,04548 GHz -53,62 dBm -40,62 dB
3.000 GHz 2.000 GHz 1.000 MHz 3.70068 GHz -43.68 dbm -30.68 dB 3.000 GHz 9.000 GHz 1.000 MHz 3.7556% GHz -43,14 dBm -30.14 db
9.000 GHz 13.000 GHz 1.000 MHz 12.68829 GHz -50.66 dBm -37.66 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.75528 GHz -50.56 dBm -37.56 dB
13.000 GHz 19,500 GHz 1.000 MHz 19.49775 GHz -45,33 dBm -32,32 dB 13.000 GHz 19,500 GHz 1.000 MHz 12.49975 GHz -45.23 dBm -32.23 d&
— —
)i 2 )i [
L JL ) L JL J
Date: 27.ALIG.2024 025420 Date: 27.AUG.2024 02:58:02
Spectrum n‘:_?
Ref Level 0.00 dém  Offset 14.50 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit ¢heck PABS
10 AB I10LS NE_ABS PARS
| SPURIOUS_LINE_ABS_
-20 dém
-30 dém
-40 dBém
s ! . - edrnmed
.M"J
-60 dBs
=70 dBs
-90 dém
-90 dém
Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1,000 GHz 1,000 MHz 934,31534 MHz -53.59 dBm -40.59 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.75961 GHz -54.42 dBm -41.42 dB
1.920 GHz 3.000 GHz 1.000 MHz 2.98219 GHz -53.80 dem -40.80 d&
3.000 GHz 9.000 GHz 1.000 MHz 3.81068 GHz -42.93 dim -29.93 dB
9.000 GHz 13,000 GHz 1.000 MHz 1269229 GHz -50.71 dBm -37.71d8
13.000 GHz 19,500 GHz 1.000 MHz 19.49925 GHz -45.63 dBm -32.63 d&
i
I J -

Date: 27 AUG 2024 03:05:18

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : WYPH700B

Page Number

1 A36 of A252



SPORTON LAB.

FCC RF Test Report

Report No. : FG480204B

LTE Band 2/ 10MHz

N o " ==
b 7 p v
Ref Level 0,00 dém  Offset 14.50 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 14,50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 AvgPwr
PARS Limit PARS
INE_ARS PARS _10 ddBi INE_ARS PARS
SPURIOUS_LINE_ABS
-20 dBm
-30 dBm
-40 dBm
.
| P PO, ||| g . PPN PP,
L oy a
M—— ™ [ ——— —
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 1,000 GHz 1.000 MHz 911.53173 MHz -53.49 dBm —40.49 dB 30,000 MHz 1,000 GHz 1.000 MHz 866.93403 MHz -53.50 dém -40.50 d&
1.000 GHz 1.840 GHz 1.000 MHz 1.73736 GHz -54.28 dBm -41.28 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.76087 GHz -54.31 dBm -41.31 dB
1,920 GHz 3,000 GHz 1.000 MHz 1,93494 GHz -53,46 dBm -40,46 dB 1,920 GHz 3,000 GHz 1.000 MHz 2,00766 GHz -53,35 dBm -40,35 dB
3.000 GHz 2.000 GHz 1.000 MHz 3.70118 GHz -43.85 dBm -30.85 dB 3.000 GHz 9.000 GHz 1.000 MHz 3.7511% GHz -44,10 dBm -31.10 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.70529 GHz -50.62 dBm -37.62 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.75928 GHz -50.73 dBm -37.73 dB
13.000 GHz 19,500 GHz 1.000 MHz 19.49675 GHz -45.52 dBm -32,52 dB 13.000 GHz 19,500 GHz 1.000 MHz 19.49875 GHz -45.38 dBm -32.38 de&
— —
)i 2 )i [
L JL ) L JL J
Date: 27.AUG.2024 031211 Date: 27.AUG.2024 03:13:36
Spectrum n‘:_?
Ref Level 0.00 dém  Offset 14.50 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit ¢heck PABS
10 AB I10LS NE_ABS PARS
| SPURIOUS_LINE_ABS_
-20 dém
-30 dém
-40 dBém
! NS PO,
50 e - — = -
J—— s Nt
-60 dB
=70 dBs
-90 dém
-90 dém
Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1,000 GHz 1,000 MHz 876, 14443 MHz -53,42 dBm -40.42 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.68363 GHz -54.25 dBm -41.25 dB
1.920 GHz 3.000 GHz 1.000 MHz 2.,97823 GHz -53.51 dem -40.51 d&
3.000 GHz 9.000 GHz 1.000 MHz 3.80118 GHz -43.76 dBm -30.76 dB
9.000 GHz 13,000 GHz 1.000 MHz 1274878 GHz -50,59 dBm -37.59 dB
13.000 GHz 19,500 GHz 1.000 MHz 19.49175 GHz -45.56 dBm -32.56 d&
i
I J -

Date: 27 AUG 2024 03:20:55

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : WYPH700B

Page Number

1 A37 of A252



SPORTON LAB.

FCC RF Test Report

Report No. : FG480204B

LTE Band 2/ 15MHz

P v P v
Ref Level 0,00 dém  Offset 14.50 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 14,50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 AvgPwr
PARS Limit PARS
INE_ARS PARS _10 ddBi INE_ARS PARS
SPURIOUS_LINE_ABS
-20 dBm
-30 dBm
-40 dBm
.
! ) iomnad [l <o e _ N,
——— ~— Tt —— - e
-60 dBm
-70 dBm
-0 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 1.000 GHz 1.000 MHz 906.68416 MHz -53,58 dBm -40.58 dB 30,000 MHz 1,000 GHz 1.000 MHz 969.70265 MHz -53.69 dBm -40.6% dB
1.000 GHz 1.840 GHz 1.000 MHz 1.83760 GHz -48.05 dBm -35.05 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.76465 GHz -54.31 dBm -41.31 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.98686 GHz -53,50 dBm -40,50 dB 1,920 GHz 3,000 GHz 1.000 MHz 2,06455 GHz -53,40 dBm -40,40 dB
3.000 GHz 2.000 GHz 1.000 MHz 3.70168 GHz -43.56 dBm -30.56 dB 3.000 GHz 9.000 GHz 1.000 MHz 3.7466% GHz -43.29 dBm -30.29 db
9.000 GHz 13.000 GHz 1.000 MHz 12.72828 GHz -50.47 dBm -37.47 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.76228 GHz -50.53 dBm -37.53 dB
13.000 GHz 19,500 GHz 1.000 MHz 19.49825 GHz -45.20 dBm -32.20 dB 13.000 GHz 19,500 GHz 1.000 MHz 19.49425 GHz -45.41 dBm -32.41 d&
— —
)i 2 )i [
L JL ) L JL J
Date: 27.ALIG.2024 03:27:37 Date: 27.AUG 2024 03:29:01

Highest Channel / QPSK

Spectrum

Ref Level 0.00 dém  Offset 14.50 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit ¢heck PABS
10 AB I10LS NE_ABS PARS
| SPURIOUS_LINE_ABS _
-20 dém
-30 dém
-40 dBém
o s I s P,
Iw.—ﬁ L T o
-60 dB
=70 dBs
-90 dém
-90 dém
Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 959,62274 MHz -53,55 dBm -40.55 d&
1.000 GHz 1.840 GHz 1.000 MHz 1.83391 GHz -54.14 dBm -41.14 d8
1.920 GHz 3.000 GHz 1.000 MHz 2,95232 GHz -53.67 dém -40.67 d&
3.000 GHz 9.000 GHz 1.000 MHz 3.79168 GHz -43.28 dim -30.28 dB
9.000 GHz 13,000 GHz 1.000 MHz 1271029 GHz -50.74 dBm -37.74 dB
13.000 GHz 19,500 GHz 1.000 MHz 19.49925 GHz -45.39 dBm -32.39 d&
i
JL J -

Date: 27 AUG 2024 03:36:18

Sporton |

nternational Inc. (ShenZhen)

TEL : +86-755-8637-9589

FAX: +86

-755-8637-9595

FCC ID : WYPH700B
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SPORTON LAB.

FCC RF Test Report

Report No. : FG480204B

LTE Band 2 / 20MHz

P v P v
Ref Level 0,00 dém  Offset 14.50 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 14,50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 AvgPwr
PARS Limit PARS
INE_ARS PARS _10 ddBi INE_ARS PARS
SPURIOUS_LINE_ABS
-20 dBm
-30 dBm
-40 dBm
.
T - “vv‘.-“J 50 dBm L ‘“A.‘J
o — W A~ 7 ] p—— & —— ~
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 887.77861 MHz -53.30 dBm —40.30 dB 30,000 MHz 1,000 GHz 1.000 MHz 871.29685 MHz -53.46 dém -40.46 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.83895 GHz -53.22 dBm -40.22 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.68027 GHz -54.28 dBm -41.28 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.96131 GHz -53,76 dBm -40,76 dB 1,920 GHz 3,000 GHz 1.000 MHz 2,04404 GHz -53,75 dBm -40,75 dB
3.000 GHz 2.000 GHz 1.000 MHz 3.70218 GHz -43.06 dBm -30.06 dB 3.000 GHz 9.000 GHz 1.000 MHz 3.7421% GHz -43.59 dBm -30.59 db
9.000 GHz 13.000 GHz 1.000 MHz 12.73728 GHz -50.70 dBm -37.70 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.75728 GHz -50.62 dBm -37.62 dB
13.000 GHz 19,500 GHz 1.000 MHz 19.49375 GHz -45.26 dBm -32.26 dB 13.000 GHz 19,500 GHz 1.000 MHz 19.49875 GHz -45.40 dBm -32.40 d&
— —
)i 2 )i [
L JL ) L JL J
Date: 27.ALIG.2024 03:42:59 Date: 27.AUG 2024 03:44:24
Spectrum n‘:_?
Ref Level 0.00 dém  Offset 14.50 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit ¢heck PABS
10 AB I10LS NE_ABS PARS
| SPURIOUS_LINE_ABS_
-20 dém
-30 dém
-40 dBém T
o S]]
50 dB . r——— = v
-60 dB
=70 dBs
-90 dém
-90 dém
Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1,000 GHz 1,000 MHz 963,40080 MHz -53.,44 dBm -40.44 dB.
1.000 GHz 1.840 GHz 1.000 MHz 1.72813 GHz -54.35 dBm -41.35 d8
1.920 GHz 3.000 GHz 1.000 MHz 2.96203 GHz -53.65 dem -40.65 d&
3.000 GHz 9.000 GHz 1.000 MHz 3.78218 GHz -42.78 dim -29.78 dB
9.000 GHz 13,000 GHz 1.000 MHz 12,70329 GHz -50.62 dBém -37.62 dB
13.000 GHz 19,500 GHz 1.000 MHz 19.48925 GHz -45.27 dBm -32.27 d&
i
I J -

Date: 27 AUG 2024 03:53:01

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : WYPH700B
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s=aranas. FCC RF Test Report Report No. : FG480204B
Frequency Stability
Test Conditions LTE Band 2 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature (°C) Voltage
(Volt) Deviation (ppm) Result
50 Normal Voltage 0.0052
40 Normal Voltage 0.0077
30 Normal Voltage 0.0021
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0007
0 Normal Voltage 0.0047
PASS
-10 Normal Voltage 0.0014
-20 Normal Voltage 0.0051
-30 Normal Voltage 0.0006
20 Maximum Voltage 0.0019
20 Normal Voltage 0.0000
20 Battery End Point 0.0005
Note:
1. Normal Voltage = 3.8 V.; Battery End Point = 3.5 V.; Maximum Voltage = 4.3 V.
2.  The frequency fundamental emissions stay within the authorized frequency block.
Sporton International Inc. (ShenzZhen) Page Number 1 A40 of A252

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595

FCC ID : WYPH700B




s=aranas. FCC RF Test Report Report No. : FG480204B

LTE Band 25

Peak-to-Average Ratio

Mode LTE Band 25/ 20MHz
Mod. QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Result
Middle CH 4.46 571 5.65 PASS
Sporton International Inc. (ShenzZhen) Page Number 1 A4l of A252

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : WYPH700B




SPORTON LAB.

FCC RF Test Report

Report No. : FG480204B

LTE Band 25/ 20MHz / QPSK

LTE Band 25/ 20MHz / 16QAM

Middle Channel / Full RB

Middle Channel / Full RB

Spectrum

Ref Level 30.00 dém  Offset 1450 dB

Spectrum b

Ref Level 30.00 cbm  Offset 14,50 db
o att 30 08 AQT 2 ms ® RBW 20 MHz I At 30 08 AQT 2 ms ® RBW 20 MHz
@152 view @152 view
=5 s
P e
D =
0 L e
=
e
0.0 3 0.0 %
i 4}
s N
1E4 ! 1E4 “wl
1E ‘ 1E \\
CF 1.88 GHz Mean Pwr + 20.00 dB CF 1.88 GHz Mean Pwr + 20.00 dB
G y Cumulative Distri Function Somples: 130000 G y Cumulative Distri Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 [ 2135 dem 25,97 dbm 4.61 da 2.52 0B .14 0B .45 0B .58 0B Trace 1 [ 20,37 dem | 26.27 dbm 5.95 d8 3.13 d8 4.99 da 5.71d8 5.91 08
| ——— I e——

LTE Band 25/ 20MHz / 64QAM

Middle Channel / Full RB

Spectrum b
Ref Level 30.00 cbm  Offset 14,50 db
o att 30 08 AQT 2 ms ® RBW 20 MHz
@152 view
\“-.._‘
B S
0.0
‘\
|
1E-
1E "
CF 1.88 GHz Mean Pwr + 20.00 dB
Ci y Cumulative Distril Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% |
Trace 1 20,32 dBm 26,20 dBm 5.88 d8 3.07 dB 4.93 dB 5.65 dB 5.86 dB
I e——
] (]

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : WYPH700B

Page Number 1 A42 of A252



s=aranas. FCC RF Test Report Report No. : FG480204B

26dB Bandwidth

Mode LTE Band 25 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH 1.30 | 1.33 | 3.05 | 3.13 | 4.97 | 496 |10.19 | 10.01 | 14.18 | 14.45 | 19.42 | 19.46

Sporton International Inc. (ShenzZhen) Page Number 1 A43 of A252
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : WYPH700B




SPORTON LAB.

FCC RF Test Report

Repor

t No. : FG480204B

LTE Band 25

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

3 pectrum 2
Ref Level 30.00 cbm  Offset 14,50 db = RBW 30 khz RefLavel 30.00 dbm  Offset 14.50 b = RBW 30 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT 632 ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 5.60 dBm)| ™M1[1]
. 1.87962240 GHz
= T ndB 26.00 dB @ nd 26.00 dB
o Pl A Sk Y RO T Y 1.297900000 MHZ 04 [P P N A 1.328700000 MHz,
i qfactor | 1448.2) Q factor 1415.3
od 7 od 7 \
T 11/ N
104 -od 4 .
/ - Ve
20 d 7 = It 20d — =
e —
N 8 e R A
226 30+ =
40 df -40 di
50 df 50 d
-6 df -60 di
CF 1.00 GHz 1001 pts Span 2.8 MHz CF 1.80 GHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 1E796224 GHz 15.88 dam nd8 down 1.2979 MHz ML 18804643 GHz 14,50 dam nd8 down 13787 MHz
T 1 16793483 GHz -10.13 dbm nd8 26.00 dB TL L 18793231 GHz -11.50 dBm n 26,00 d8
T2 1 1.BB06462 GHzZ -10.07 d8m Q factor 1448.2 T2 1 1.8806517 GHz -11.42 d8m Q factor 1415.3
L U J L JU J L]
Date! 17.AUG 2024 134822 Date: 17 AUG 2024 13.49:04
Ref Level 30.00 cbm  Offset 14,50 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 14.50 db e RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 17.40 dBm) ™M1[1] 15.78 dBm)
M1 1.87976620 GHz 1.88056940 GHz,
= o B 26.00 dB @ - B 26.00 dB
g T VHW T 3.050000000 MHZ, 104 R T e B Y T 3.128900000 MHZ|
7 Q factor 4 616.1 ] Q factor A 601.0)
E / \
o T 0 7 \
i Ty X
-tod 04 4 o
/ \ ! Y
20d T - 20 d =~ = / =
) v . S LT PN
st em — -30 4 -
40 df -40 di
50 df 50 d
-6 df -60 di
CF 1.00 GHz 1001 pts Span 6.0 MHz CF 1.80 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 1.B797662 GHz 17.40 dBm nd@ down 3.0509 MH2 M1 1.BB05694 GHz 15.78 dBm nd@ down 2.1289 MHZ
T 1 1.B784595 GHz -8.50 dBm nd8 26.00 dB TL L 18784236 GHz -10.22 dbm nd8 26,00 d8
T2 1 1.B815105 GHz -8.50 dBm Q factor 616.1 T2 1 1.8815524 GHz -10.32 dém Q factor 601.0
L U J wa L JU J L]
Date! 17.AUG 2024 14:37.46 Date: 17 AUG 2024 14:38:28

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz

[ 16QAM

Spectrum Spectrum
Ref Level 30.00 cbm  Offset 14,50 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 14.50 db e RBW 100 kHz
o Att 30de  SWT 37845 @ VBW 300kHz  Mode auto FFT o Att a0dE SWT  37.0ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 16.17 dBm) ™M1[1] 14.04 dBm)
1.88162800 GHz 1.88074900 GHz,
20 M1 20 r
nde 26.00 dB B 26.00 dB
O LV PP S s T 4.965000000 MHZ 04 P U I A ﬂg.(,\\,-\,whr,\ 4.955000000 Mz
Q factor 279.0| T Q factor \\ 379.6
0 d T
- Yo
-10 d %
\‘ '/ N\
\ 20 o 7 |~
v _— =T
e A / P
4 >
40 df -40 di
50 df 50 d
-6 df -60 di
CF 1.00 GHz 1001 pts Span 10.0 MHz CF 1.80 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 1881628 GHz 16.17 dam nd8 down 4.965 MHz ML 1880749 GHz 14,84 dam nd8 down 4,955 MHZ
T 1 LB77572 GHz -10.21 dbm nd8 26.00 dB TL L 1877502 GHz -11.04 dBm 26,00 d8
T2 1 1882537 GHz -9.70 dBm Q factor 379.0 T2 1 1.882458 GHz -11.20 d8m 379.6
L U J wa L JU J L]
Date’ 17.AUG 2024 14:5828 Date: 17 AUG 2024 15:00:10

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : WYPH700B

Page Number
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saronas. FCC RF Test Report

Report No. : FG480204B

LTE Band 25

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

3 pectrum 2
Ref Level 30.00 cbm  Offset 14,50 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 14.50 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.45 dBm) ™M1[1] 1690 dBm)
1.8762B40 GHz 1.8759240 GHz
20 1 20
X 1 - nd 26.00 dB ndB 26.00 dB
0u i Batod nesctiind ihseath - itV at 10.190000000 MHz 104 s’ heiaduting Ndscth T Eb o Vet 10.010000000 MHz
] Q factor \ 184.1 Q factor \ 187.4
od J il 0d /
¥ ht
10 df 7 10 d %
~.f / ‘\
20 d - 20 d T
o~ s . Y e a1
Py, s SN A
40 df -40 di
50 d -50 di
-60 d 60 d
CF 1,88 GHz 1001 pts Span 20.0 MHz CF 1.68 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 1876234 GHz 16.45 dam nd8 down 10,19 MHZ ML 1.875924 GHz 16.30 dBm ndB_down 10,01 MHz
TL 1 1874905 GHz -9.32 dBm nd8 26.00 dB TL L 1875005 GHz -9.91 dBm n 26.00 dB
T2 1 1,885095 GHz -9.76 dBm Q factor 184.1 T2 1 1.885015 GHz -9.54 dBm Q factor 187.4

L I ]

Date: 17.AUG.2024 152112

\ ) J [

DCate: 17 AUG 2024 15:21:63

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

ectrum pectrum 2
Ref Level 30.00 cbm  Offset 14,50 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 14.50 db e RBW 300 kHz
o Att 30de SWT  25.3ps @ VBW 1MHz  Mode auto FFT o Att 30dE SWT  25.3ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 5.00 dBm)| ™M1[1] 14.65 dBm)
1850 GHZ 0 GHz
20 + 20
v ndB 26.00 dB o nd 26.00 dB
g A VAT it TN 1 S e 14.176000000 MHz 0d A i A | e PN B A 14.446000000 MHz
f  factor \ 132 f Grattor | 130.0
| [
’ I Iﬁ o ] l‘
-10 2 -10 d e
| \a {
20 df = = 20 df -
St '\\m M Y
\r— S, Pt BN a2 P
30485 e R B v v
40 df -40 di
50 df 50 d
-6 df -60 di
CF 1.00 GHz 1001 pts Span 40,0 MHz CF 1.80 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 1875385 GHz 15.09 dam nd8 down 14.176 MHz ML 1.877752 GHz 14.65 dam nd8 down 14,446 MHZ
T 1 1872927 GHz -10.66 dBm nd8 26.00 dB TL L 1.872777 GHz -11.55 dbm nd8 26,00 d8
T2 1 1887103 GHz -11.00 d8m Q factor 132.3 T2 1 1.887223 GHz -11.14 d8m Q factor 130.0

L it J -

Date: 17.AUG.2024 15.43.41

\ ) J [

DCate: 17 AUG 2024 15:44:23

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

Spectrum Spectrum
Ref Level 30.00 cbm  Offset 14,50 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 14.50 db e RBW 300 kHz
o Att 30de SWT  37.8us @ VBW 1MHz  Mede Auto FFT o Att 30dh SWT  37.8ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 14.63 dbm)| MI[1] 13.18 dBm
1.8861140 GHZ| 10844760 GHz
= nds ") 26.00 dB @ 26.00 dB
w0 oV Pom ol o | o A 19.421000000 MHZ| 104 P . 19.461000000 MHz
‘| Q fattor \ 97.1 96.8
od 0 d
i Y t
T 12
-10 df J - 10 d
\
- \ 204
204 e 20 7
\ s, VM
. v | . Ly
AT v PR T
-40 d -40 de
50 df 50 d
-6 df -60 di
CF 1.00 GHz 1001 pts Span 40.0 MHz CF 1.80 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1886114 GHz 14.63 dBm nd@ down 19.421 MH2 M1 1.884476 GHz 13.18 dBm nd@ down 19.461 MHZ
T 1 187029 GHz -11.60 dBm nd8 26,00 dB TL L 1.87021 GHz -12.65 dbm 26,00 d8
T2 1 1,88971 GHz -11.56 dam Q factor 97.1 T2 1 1.88967 GHz -12.61 dém 96.8

L I ]

Date 17.AUG.2024 16.05.24

\ ) J [

Date: 17 AUG 2024 16.06:06

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : WYPH700B
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s=aranas. FCC RF Test Report Report No. : FG480204B

Occupied Bandwidth

Mode LTE Band 25 : 99%0BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH 1.10 | 1.10 | 272 | 273 | 448 | 450 | 9.05 | 9.03 | 13.49 | 13.49 | 17.86 | 17.90

Sporton International Inc. (ShenzZhen) Page Number 1 A46 of A252
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SPORTON LAB.

FCC RF Test Report

Report No. : FG480204B

LTE Band 25

pectrum 3 pectrum 2
Ref Level 30.00 cbm  Offset 14,50 db = RBW 30 khz RefLavel 30.00 dbm  Offset 14.50 b = RBW 30 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT 632 ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 15.41 dBm) 14.56 dBm)
- 1.87954410 GHz - 1.88010630 GHz,
— occhBw 1.096503497 MHz 1.096503497 MHz,
e T T L PO
10 df . 10 d ¥ o —
0 di 0 d - T
/ y, \
-10 df r -10 d - \.
i rd
20 d — 20 d e 3
pnt” et Ve
P V b s o8
40 df -40 di
50 df 50 d
-6 df -60 di
CF 1.00 GHz 1001 pts Span 2.8 MHz CF 1.80 GHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f L E795441 GHz 15.41 dam ML L 1.BE01063 GHz 1456 dam
T 1 1.B7945175 GHz 7.77 dBm Oce Bw 1.096503497 MHz TL L 1.87944895 GHz 6.23 dBm Oce Bw 1.096503497 MHz
T2 1 1 BBOS4H25 GHz 8.59 dam T2 1 1.8B054545 GHz 8.16 dam
L J L JU J L]
Date! 17.AUG. 2024 134808 Date: 17 AUG 2024 13:48:50
rum = pectrum =
Ref Level 30.00 cbm  Offset 14,50 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 14.50 db e RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 17.28 dBm) ™M1[1] 16.95 dBm)
- M 1.88043760 GHz - 1.47888510 GHZ,
o By 2.721276721 MHz c B 2.733266733 MHZ
LA RAYS T A
10d 104
) | L\
\ /
0 d | I 0 d
/ \ Y
10 df -10 o
/ \ / \
/ L \
204 — — 20d =
1 TN, |
. ~— N ~ A
=50rdei g
40 df -40 di
50 df 50 d
-6 df -60 di
CF 1.00 GHz 1001 pts Span 6.0 MHz CF 1.80 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f L BB04376 GHz 17.28 dam ML 15788851 GHz 16.35 dam
T 1 1.B7863337 GHz 10.92 dBm Oce Bw 2.721278721 MHz TL L 1.87863936 GHz 10.42 dBm Oce Bw 2.733266733 MHz
T2 1 1 BB135465 GHz 10.70 dam T2 1 188137263 GHz 9.21 dom
L U J wa L JU J ..
Date’ 17.AUG 2024 14:37:32 Date: 17 AUG 2024 14:38:14
)
v
Ref Level 30.00 GBm  Offset 14,50 OB & RBW 100 kHz RefLevel 30.00 dbm  Offset 14.50 db & RBW 100 khz
jo ALt 30d8 8SWT 37.9 ps @ VBW 300 kHz Mode Auto FFT b ALt 30 de SWT 37.0 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 15.27 dBm) ™M1[1] 14.96 dBm)
- 1.88204800 GHz - 1.87799200 GHz,
N occBw 4.475524476 MHz R : Bw _ 4.495504496 MHZ
w0 U A e st 104 AN e AN | et i T2
[ \ / |
LY |
o4 ] | 0d f T
/ A ‘ \
10 df -10 o a
7
/ / \
204 20d -
P e ] o
B . = ; 45
40 df -40 di
50 df 50 d
60 d -60 di
CF 1.00 GHz 1001 pts Span 10.0 MHz CF 1.80 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1882048 GHz 15.27 dam ML 1.877992 GHz 14,36 dam
T 1 LB777622 GHz 10.66 dBm Oce Bw 4,475524476 MHz TL L 1.8777522 GHz 9.90 dBm Oce Bw 4.495504496 MHz
T2 1 1 BE2Z378 GHz 10.28 dam T2 1 18822478 GHz 9.06 dam
L U J wa L JU J L]
Date’ 17.AUG. 2024 145814 Date: 17 AUG 2024 14:59:56
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LTE Band 25

Middle Channel / 10MHz / QPSK Middle Channel / 10MHz / 16QAM

3 pectrum 2
Ref Level 30.00 cbm  Offset 14,50 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 14.50 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 18.08 dBm) 15.56 dBm)
- M 1.8785410 GHZ| - 1.0840160 GHz
[ ~ Occ Ay r 0.050040051 MHz 9.030969031 MHZ
I T T e R N Y e M
10 di ! 10 d
J L
o d / L 0 di
i \ I“ \
/
10 df -10 o
7 | 7 \
J -
z0d 20d - AN
s —_ PR = ) W
<3 derv iy, & -
40 df 40 de
50 d S0 d
-6 df -60 di
CF 1.00 GHz 1001 pts Span 20.0 MHz CF 1.80 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1878541 GHz 18.08 dam ML 1884016 GHz 15.56 dam
T 1 1.B754845 GHz 11.52 dBm Oce Bw 9.050943051 MHz TL L 18754945 GHz 9.46 dBm Oce Bw 9.030969031 MHz
T2 1 1 BE45355 GHz 11.18 dam T2 1 18845155 GHz 9.71 dom
L U J L JU J L]
Date’ 17.AUG 2024 152058 Date: 17 AUG 2024 15:21:40

Middle Channel / 15MHz / QPSK Middle Channel / 15MHz / 16QAM

ectrum pectrum 2
Ref Level 30.00 cbm  Offset 14,50 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 14.50 db e RBW 300 kHz
o Att 30de SWT  25.3ps @ VBW 1MHz  Mode auto FFT o Att 30dE SWT  25.3ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 5.11 dBm)| ™M1[1]
- 1.8791310 GHZ| -
. 5 Occ B 13.486515487 MHz ! Occ B 13.486513487 MHz
- A e VA Y P (VLN P 104 Wt tiat [ VP P o erAY . 12
ad 7 od / T
f
10 d ] - -10 di A
204 e I oA 20d R'
A v \
Al AN L LN P
1 - -, 0 - . .
40 df 40 df
50 d S0 d
60 d -60 di
CF 1.00 GHz 1001 pts Span 40,0 MHz CF 1.80 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1879131 GHz 15.11 dam ML 1874905 GHz 14,55 dam
T 1 1.B732867 GHz 10.13 dBm Oce Bw 13.486513487 MHz TL L 1.8732567 GHz 8.70 dBm Oce Bw 13.488513467 MHz
T2 1 1 BE6T732 GHz 11.12 dam T2 1 18867433 GHz 8.05 dam
L U J wa L JU J L]
Date! 17.AUG. 2024 154327 DCate: 17 AUG 2024 15:44:08

Middle Channel / 20MHz / QPSK Middle Channel / 20MHz / 16QAM

Spectrum Spectrum
Ref Level 30.00 cbm  Offset 14,50 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 14.50 db e RBW 300 kHz
o Att 30de SWT  37.8ps @ VBW 1MHz Mode auto FFT o Att 30dh SWT  37.8ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
13.89 dBm) ™M1[1] 14.25 dBm)
- 1.8790010 GHZ| - 1.6716480 GHz
- i : 17.862137862 MHz i, 17.902097902 MHz
w0 3y ORIV JavaTaerin Mo 0d Al 3 L Y,
| | !
o d | 0 di |
04 ~ 10 d §
] /
204 - 20d /
I~/ A
. i Pk Vo e ~ Als
-30 P T s ARy T
40 df 40 de
50 d S0 d
-6 df -60 di
CF 1.00 GHz 1001 pts Span 40.0 MHz CF 1.80 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f L.B79001 GHz 13.89 dam ML 1.871648 GHz 14,25 dam
T 1 1871049 GHz 9.09 dBm Oce Bw 17.862137862 MHz TL L 1871048 GHz 9.50 dBm Oce Bw 17.902097902 MHz
T2 1 1BEA9111 GHz 9.98 dam T2 1 1888951 GHz 8.96 dam
L U J L JU J L]
Date! 17.AUG 2024 160510 Date: 17 AUG 2024 16:05:52
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SPORTON LAB.

FCC RF Test Report

Report No. : FG480204B

Conducted Band Edge

LTE Band 25/ 1.4MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

Date: 17.AUG.2024 13:38:32

Date: 17.AUG 2024 13:50:20

oo
Sy rum u%,:' Spe n 7
Ref Level 30.00 dBm  Offset 14.50 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 14,50 dg Mode Auto Sweep
SEL Caunt 1007100 SGL Count 100100
@1 AvgPwr [@1 avoPwr
Limit Fheck PABS | SPURIGIECHNEKABS PABS
3 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghine —FPURIOUS_|INE_ABS P - 20 ghine 5
N i
10 dBm ! 10 dBm { \
ode \L 0 dBm J i
-10 dBm -10 dBm.
SPURIOUS_LINE_ABS \ i
20 dam l‘V -20 dBm
.30 dBm 4 -30 de
-40 dem ,J'JW L - \ e
OO SR I o ¥l LY .
50 dem s 50 dém ty
-60 dBm -60 dBm
Start 1.84 GHz 3003 pts Stop 1.852 GHz Start 1.913 GHz 6003 pts Stu_L .925 GHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit
1.840 GHz 1.849 GHz 1.000 MHz 1.84900 GHz -32.03 dém -19.03 d& 1.513 GHz 1.815 GHz 100.000 kHz 1.81475 GHz 21.15 dém -8.85 db
1.849 GHz 1.850 GHz 20.000 kHz 1.85000 GHz -20.85 dBm -7.85 dB 1.015 GHz 1.016 GHz 20,000 kHz 1.91500 GHz -19.44 dBm -6.44 dB
1.850 GHz 1.852 GHz 100.000 kHz 1.85024 GHz 20.88 dBm -9.12 d8 1.516 GHz 1.925 GHz 1.000 MHz 1.91613 GHz -31.00 dbm -18.00 dB
e ——
Y
) L v I ( >

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 17.AUG 2024 13:45:03

Date: 17 AUG 2024 13:56:51

o
S UM Spe n v
Ref Level 30.00 dém  Offset 14.50 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 14.50 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PABS | SPURIGUE CHANEKABS PABS
1 5 5 ABS Li SPURIOUS INE_ABS PASS
20 ghine —BPURIOUS_LINE_ABS PAES 20 chine 5
10 dBm ("‘"“W"'"HI 10 dBmf “‘“"“\\
0ds }; ‘\ 0 dem} \
-10 dem -10 dim
SPURIOUS_LINE_ABS \
-20 dem " )l .\t 20 gom k
.30 dem i - dem P,
] N"j N W"‘M
-40 dem —— 7 40 dem S
s ] S N
-50 dBm -50 dBm
-60 dBm -60 dem
Start 1.84 GHz 3003 pts Stop 1.852 GHz ||[['Start 1.913 GHz 6003 pts Stop 1.925 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Fraquency | PowerAbs |  ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
1.840 Gz 1.849 GHz 1.000 MHz 184894 GHz -23.18 dém -10.18 d8 1.013 Ghz 1.015 Ghz 100.000 kHz 1.01399 GHz 13.19 dBm -16.81 dB
1.843 GHo 1.850 GHz £0.000 kHz 1.85000 GHz -26.86 dam -12.86 do 1.015 GHz 1.916 GHz 20.000 kHz 1.91500 GHz -25.13 dBm -12.13 de
1.0°0 GHz 1.552 GHz 100.000 kHz 185108 GHz 12.88 dBm -17.12 dB 1,516 GHz 1.525 GHz 1,000 MHz 1,91606 GHz -24.02 dBm -11.02 db
Y
Il L ) v i T ™
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SPORTON LAB.

FCC RF Test Report

Report No. : FG480204B

LTE Band 25/1.4MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Date: 17.AUG.2024 13:39:50

ﬂé}' =] um
Ref Level 30.00 dBm  Offset 14.50 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 14,50 dg Mode Auto Sweep
S6L Count 100,100 SGL Count 100100
@1 AvgPwr [@1 avoPwr
Limit Fheck PAES | SPURIGIECHNEKABS PAES
3 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghine —FPURIOUS_|INE_ABS P [\ 20 gbine (\ 5
10 dem ‘ ]' 10 dBm: ’ \
ode } \]‘ 0 dBm j 1
-10 dBm -10 dBm.
SPURIOUS_LINE_ABS \ {
-20 dBm -20 dBm
-30 dém ) -30 dB
e ] A ™
e
-40 dem - gl
— Tl s
s e i,
50 dem 50 dBm sl
-60 dBm -60 dBm
Start 1.84 GHz 3003 pts Stop 1.852 GHz Start 1.913 GHz 6003 pts Stu_L .925 GHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit
1.840 GHz 1.849 GHz 1.000 MHz 1.84852 GHz -32.59 d&m -19.59 d& 1.513 GHz 1.815 GHz 100.000 kHz 1.51473 GHz 20.14 dBm -9.86 db
1.849 GHz 1.850 GHz 20.000 kHz 1.85000 GHz -21.67 dBm -8.67 dB 1.015 GHz 1.016 GHz 20,000 kHz 1.91500 GHz -20.75 dbm ~7.75dB
1.850 GHz 1.852 GHz 100,000 kHz 1,85026 GHz 19.98 dBm -10.02 dB 1.916 GHz 1.925 GHz 1,000 MHz 1.91621 GHz -29.55 dbm -16.55 dB
e ——
Y
i - i t Ve

Date: 17.AUG 2024 13.51:38

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

]" 1

Date: 17.AUG 2024 13:43:45

ﬂé}' Sp um
Ref Level 30.00 dBm  Offset 14,50 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 14.50 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PABS | SPURIGHE GHEEKABS PABS
1 5 5 ABS Li SPURIOUS INE_ABS PASS
20 ghine —BPURIOUS_LINE_ABS PABS 20 chine 5
10 dBm f 2 \ 10 dBm? \
0 dB } \ 0 UBI’H( \
-10 dem ‘ | -10 dim
SPURIOUS_LINE_ABS I L
-20 dem l 20 gbm \
-30 dBm M 7 ‘j LY 'dem \H F{‘N
b
-40 dem — J“"""' 40 dem P, W‘L.-.,.
L - | | o .
-50 dBm -50 dBm
-60 dem -60 dem
Start 1.84 GHz 3003 pts Stop 1.852 GHz | |[[Start 1,913 GHz 5003 pts Stop 1675 Gz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency |__Powerabs | Alimit__| Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 1.84891 GHz -25.20 dém -12.20 d& 1.913 GHz 1.915 GHz 100.000 kHz 1.01442 GHZ 12.28 dBm -17.72 dB
1.843 GHo 1.850 GHz £0.000 kHz 1.85000 GHz -26.43 dam -13.43d8 1.015 GHz 1.916 GHz 20.000 kHz 1.91500 GHz -26.39 dém -13.39 de
1.0°0 GHz 1.552 GHz 100.000 kHz 1.85096 GHz 11.87 dBm -18.13 dB 1,516 GHz 1.525 GHz 1,000 MHz 1,91607 GHz -25.17 dbm -12.17 dB

i

Date: 17 AUG 2024 1355:33
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SPORTON LAB.

FCC RF Test Report

Report No. : FG480204B

LTE Band 25/ 1.4MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

=)

Ref Level 30.00 dBm  Offset 14.50 dB

SGL Count 100/100

Mode Auto Sweep

Ref Level 30,00 dém Offset 14.50 db
SGL Count 100/100

Mode Auto Sweep

Date: 17.AUG.2024 13:41.08

@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGIECHNEKABS PABS
3 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
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10 dem I \ 10 dBm [ \
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Thret”
-60 dBm -60 dBm
Start 1.84 GHz 3003 pts Stop 1.852 GHz Start 1.913 GHz 6003 pts Stop 1.925 GHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Fraquency | PowerAbs |  ALimit
1,840 GHz 1.849 GHz 1.000 MHz 1,84890 GHz -35.12 dém -22.12 dé 1.513 GHz 1.815 GHz 100.000 kHz 1.51476 GHz 19.39 dBm -10.62 dB
1.849 GHz 1.850 GHz 20.000 kHz 1.85000 GHz -23.24 dBm -10.24 dB 1.015 GHz 1.916 GHz 20.000 kHz 1.91500 GHz -21.75 dBm -8.75 dB
1.850 GHz 1.852 GHz 100,000 kHz 1,85025 GHz 19.28 dBm -10.72 dB 1.916 GHz 1.925 GHz 1,000 MHz 1.91622 GHz -32.47 dBm -19.47 dB
e ——
Y
i (] i 1 T

Date: 17.AUG 2024 13.52.57

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 30.00 dBm  Offset 14.50 dB

SGL Count 100/100

Mode Auto Sweep

Sp

um

Ref Level 20,00 dém  Offset 14.50 db
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr (@1 AvgPwr
Limit §heck PABS | SPURIGNIECHHEKABS PABS
¥ . . AKS Line _§PURIOUIS_LINE_ABS PASS
20 ghilie ~FPURIOUS_LINE_ABS PASS 20 bl
10 dBm o v 10 dBT w.\
ode (Ir l\ 0 dem \
-10 d8m 1 -10 dgm g
SPURIOUS_LINE_ABS l \ ‘
-20 dem l \ 20 dpm ll
-30 dBm A _aghiem i
/M,P’ .W'i L "\Mw‘
40 dBm - - 40 dBm
N o (,‘;r e
-50 dBm -50 dem
-60 dBm -60 dBm
Start 1.84 GHz 3003 pts Stop 1.852 GHz Start 1.913 GHz 6003 pts Stop 1.925 GHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Freguency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit
1,840 GHz 1.849 GHz 1.000 MHz 1,84895 GHz -27.54 dém -14.54 d8 1.513 GHz 1.815 GHz 100.000 kHz 1.51400 GHz 11.10 dBm -18.90 dB
1.843 GHz 1.850 GHz 20.000 kHz 1.85000 GHz -27.38 dBm -14.38 dB 1.015 GHz 1.016 GHz 20.000 kHz 1.91E01 GHz -27.98 dBm -14.98 dB
1.850 GHz 1.852 GHz 100.000 kHz 1.85084 GHz 11.05 dém -18.95 dB 1.916 GHz 1.925 GHz 1,000 MHz 1.91605 GHz -27.84 dBm ~14.84 db

]" 1

Date: 17 AUG 2024 13:42-27
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LTE Band 25/ 3MHz / QPSK
Lowest Band Edge / 1RB Highest Band Edge / 1RB

(s ) (%)

Ref Level 30.00 dBm  Offset 14,50 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 14.50 de Mode Auto Sweep
SGL Count 100/100 ESGL Count 100/100
@1 AvgPwr (@1 AvoPwr
Limit §heck PARS | SPURIGIECLiNEKARS_ PABS
d 3 3 ABS Line _$PURIOUS_LINE_ABS PASES
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Start 1.84 GHz 3003 pts Stop 1.853 GHz Start 1.912 GHz 6003 pts Stop 1.925 GHz
purious Emissions Spurious Emissions

__Rangelow | Rangeup | RBW | Frequency | Ppowerabs |  aAuimit | Rangelow | Rangeup | RBW | Freguency | powerabs | ALimit
1,840 GHz 1.849 GHz 1.000 MHz 1,84896 GHz -32.83 dém -19.83 d& 1.012 GHz 1.015 GHz 100.000 kHz 1.91477 GHz 20.95 dim -9.05 db
1.849 GHz 1.850 GHz 30.000 kHz 1.85000 GHz -21.06 dBm -8.06 d 1.915 GHz 1.916 GHz 30.000 kHz 191500 GHz -21.37 dBm -8.37 dé
1.850 GHz 1.853 GHz 100.000 kHz 1.85021 GHz 20.74 deém -9.26 dB 1.516 GHz 1.925 GHz 1.000 MHz 1.91607 GHz -32.09 dbm -19.09 dB
e ——

Il ) i 1

Date: 17.AUG.2024 14:00:14 Date: 17.AUG 2024 14:39.45

Lowest Band Edge / Full RB Highest Band Edge / Full RB

ﬂé}' Sp um
Ref Level 30.00 dBm  Offset 14,50 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 14.50 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PAES | SPURIGHE GHEEKABS PABS
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Start 1.84 GHz 3003 pts Stop 1.853 GHz Start 1.912 GHz 6003 pts Stop 1.925 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency |__Powerabs | ALimit__| Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.840 Gz 1.849 GHz 1.000 MHz 184899 GHz -24.77 dem -11.77 d8 1.012 Ghz 1.015 Ghz 100.000 kHz 1.01222 GHz 9.09 dem -20.91 d&
1.849 GHz 1.850 GHz 30.000 kHz 1.84898 GHz -25.11 dam -12.11d8 1.015 GHz 1.916 GHz 30.000 kHz 1.91801 GHz -26.02 dBm -13.02 de
1.850 GHz 1.853 GHz 100.000 kHz 1.85160 GHz 9.2 dBm -20.71 d& 1.916 GHz 1.925 GHz 1.000 MHz 1.91601 GHz -23.24 dBm -10.24 dB
Y
I 1 P
Dater 17.AUG 2024 14:05:45 Date: 17 AUG 2024 144616
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LTE Band 25/ 3MHz / 16QAM

Lowest Band Edge /1 RB Highest Band Edge / 1 RB
oo S| um va
Ref Level 30.00 dBm  Offset 14,50 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 14.50 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
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purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Ppowerabs |  aAuimit | Rangelow | Rangeup | RBW | Freguency | powerabs | ALimit
1,840 GHz 1.849 GHz 1.000 MHz 1,84893 GHz -31.67 d&m -18.67 d& 1.012 GHz 1.015 GHz 100.000 kHz 1.01472 GHz 20.08 dem -9.02 dB
1.849 GHz 1.850 GHz 30.000 kHz 1.84899 GHz -20.10 dBm -7.10 dB 1.915 GHz 1.916 GHz 30.000 kHz 191500 GHz -20.27 dBm -7.27 dB
1.850 GHz 1.853 GHz 100.000 kHz 1.85026 GHz 19.89 dBm ~10.11 d8 1.516 GHz 1.925 GHz 1.000 MHz 1.91605 GHz -30.90 dBm -17.90 dB
e ——
T
i [ i (| ) we
Date: 17.AUG 2024 14.01:33 Date: 17.AUG.2024 14:41.03
Lowest Band Edge / Full RB Highest Band Edge / Full RB
o
= Sp um
Ref Level 30.00 dBm  Offset 14.50 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 14.50 di Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr (@1 vgPwr
Limit Gheck PAES | SPURISHIE CGHEEKARS_ PABS
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Start 1.84 GHz 3003 pts Stop 1.853 GHz Start 1.912 GHz 6003 pts StD_L .925 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Ppowerabs |  aAuimit | Rangelow | Rangeup | RBW | Freguency | powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 1.84868 GHz -21.14 dém -6.14 dé 1.912 GHz 1.915 GHz 100.000 kHz 1.91245 GHz .16 dBm -21.84 dB
1,849 GHz 1.850 GHz 30.000 kHz 185000 GHz -28.72 dém -15.72 dB 1015 GHz 1816 GHz 20,000 kHz 191801 GH= 56,40 dBrm 13,40 dB
1.850 GHz 1.853 GHz 100.000 kHz 1.85234 GHz £.02 dém ~21.97 d8 1.516 GHz 1.925 GHz 1.000 MHz 1.91623 GHz -23.37 dbm -10.37 dB
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) i )
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1.849 GHz 1.850 GHz 100.000 kHz 1.85000 GHz -31.97 dém -18.97 dB 1.015 GHz 1.916 GHz 100,000 kHz 1.91500 GHz -29.60 dBm -16.50 dB

1.850 GHz 1.860 GHz 100,000 kHz 1,85056 GHz 18.99 dBm -11.01 dB 1.916 GHz 1.925 GHz 1,000 MHz 1.91605 GHz -33.67 dbm -20.67 dB

e ——
Y
i - i t Ve

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

]" 1

Date: 17 AUG 2024 151517

i

Date: 17 AUG 2024 1527:05

ﬂé}' Sp um
Ref Level 30.00 dBm  Offset 14,50 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 14.50 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PAES | SPURISHIE CGHEEKARS_ PABS
1 5 5 ABS Line SPURIOUS, INE_ABS PASS
20 ghine —BPURIOUS_LINE_ABS PASS JL
10 dBm 10 dBm
o de . pmr A pre 0 g ;
-10 dem .{ \ HL dBm :
SPURIOUS_LINE_ABS i \ 1
-20 dem t || 5o dem
" \
-30 dém ey w JJ hl “‘zu dem T m
o= M e,
40 dem "ot s
-50 dBm -50 dBm
-60 dem -60 dem
Start 1.84 GHz 3003 pts Stop 1.86 GHz || Start 1.905 GHz 6003 pts Stop 1.925 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Ppowerabs |  aLimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
1.840 Gz 1.849 GHz 1.000 MHz 184864 GHz -28.03 dém -15.03 dB 1.905 GRz 1.015 Ghz 100.000 kHz 1.00080 GHz 2.20 dBm -27.80 dB
1.849 GHz 1.850 GHz 160.000 khz 1.84855 GHz -31.96 dam -18.56 d8 1.015 GHz 1.916 GHz 100.000 kHz 1.91802 GHz -31.41 dem -13.41 de
1.0°0 GHz 1.550 GHz 100.000 kHz 185573 GHz 2.29 dBm -27.71 dB 1.916 GHz 1.925 GHz 1.000 MHz 1.91627 GHz -27.60 dBm -14.60 dB
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FCC RF Test Report
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LTE Band 25/ 15MHz / QPSK
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Highest Band Edge / 1RB
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purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | _Powerabs |  Alimit Rangelow | Rangeup | RBW | Frequency | _Powerabs |  ALimit
1.840 Gz 1.849 GHz 1.000 MHz 1.84900 GHz -32.82 dém -19.82 d& 1.500 GHz 1.915 Ghz 100.000 kHz 191419 GHz 20.90 dBm -9.10 dB
1.845 GHz 1.850 GHz 200,000 kHz 1.84999 GHz -23.26 dBm -10.26 dB 1015 GHz Ta1s anz 200,000 kHz 191503 GHz ~22.02 dBm o02 de
1.850 GHz 1.865 GHz 100.000 kHz 1.85086 GHz 20.84 dBm -9.16 d& 1.516 GHz 1.525 GHz 1.000 MHz 1.91605 GHz -33.23 dbm -20.23 dB
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Ref Level 30.00 dBm  Offset 14,50 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 14.50 de Mode Auto Sweep
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Start 1.84 GHz 3003 pts Stop 1.865 GHz | |[[Start 1.0 cHz 5003 pts Stop 1675 Gz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Fraquency | PowerAbs |  ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
1.840 GHz 1.849 GHz 1.000 MHz 1.84880 GHz -26.91 dém -13.81 d8 1.900 GHz 1.915 GHz 100.000 kHz 1.90066 GHZ 2.45 dBm -27.55 db
1.843 GHo 1.850 GHz 200.000 kHz 1.85000 GHz -26.75 dam -18.75 dB 1.015 GHz 1.916 GHz 200.000 kHz 1.91803 GHz -20.74 dBm -16.74 de
1.0°0 GHz 1.555 GHz 100.000 kHz 1.85639 GHz 2.54 dém -27.46 dB 1,516 GHz 1.525 GHz 1,000 MHz 1,91600 GHz -26.53 dBm -13.53 db
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